
FIGURE NO. PART NO. DESCRIPTION NO. REQD
1
2
3

PARTS BREAKDOWN

4
5
6
7

3536
37

38
38

38

Part No. 187

Steering Wheel Puller

1

187-100 CROSS BAR 1

2

187-200A CENTER SCREW & SWIVEL 1

3 3

189-700 3/8”-16 X 4” SCREW 2

4

187-500 5/16”-18 X 4-1/2” SCREW 2
187-600 5/16”-24 X 3-1/2” SCREW 2

5 6 7

187-700 1/4”-28 X 3” SCREW 2
189-800 M8-1.25 X 75MM SCREW 2


	Slide Number 1

